
646

646

3
4

2

1

5

6
7

8

129
10 11

13

14

15
16

21

22

52

20
*17
*18
*19

50

49

38

47
42

37
*39
*40
*41

*43-46
*48

51

30

2425 26 27 28
29 31

32 33

34
23

35 36
52

*Not shown

1



Ref# Description Part# Ref# Description Part#
1 Front Dolly Assembly 300588 37 Adj. Tongue, Rear Half 300568
2 Dolly Washer 300546 38 Adj. Tongue, Front Half 300564
3 Bolt, 1/2 x 1-1/4 000420 39 Stop Block 300408
4 Lock Washer, 1/2 000840 40 Lock Washer, 5/8 000860
5 Front Spindle Only 300510 41 Bolt, 5/8 x 1-1/2 000610
6 Grease Seal 300030 42 Tongue Latch 300401
7 Inner Bearing 300031 43 Spring Plate 300405
8 Inner Race 300032 44 Bolt, 5/16 x 3/4 Truss Head 000210
9 Front Hub Only 300033 45 Lock Washer, 5/16 000810

10 Outer Race 300034 46 Nut, 5/16 000910
11 Outer Bearing 300035 47 Hitch Pin 300406
12 Spindle Washer 300283 49 Tongue Bolt, 3/4"x 8-1/2" 000780
13 Spindle Nut 300281 50 Tongue Nut, 3/4" 000975
14 Cotter Pin, 5/32 x 1-3/4 300282 51 Adj. Tongue Complete 300563
15 Dust Cap 300036 52 Lug Bolt, 1/2" 300037
16 Hub Complete 300122 53 Lug Bolt, 9/16 300556
17 Bolt, 3/8 x 5 000350
18 Lock Washer, 3/8 000820
19 Nut, 3/8 000915
20 Antenna Assembly 300557

6-Bolt Rear Hub
8-Bolt Rear Hub 23 Rear Hub Complete 300173

23 Rear Hub Complete 300549 24 Inner Seal 300174
24 Inner Seal 300500 25 Inner Bearing 300175
25 Inner Bearing 300553 26 Inner Race 300176
26 Inner Race 300551 27 Rear Hub Only 300177
27 Rear Hub Only 300550 28 Outer Race 300178
28 Outer Race 300552 29 Outer Bearing 300179
29 Outer Bearing 300554 30 Rear Spindle 300196
30 Rear Spindle 400667 31 Spindle Washer 300283
31 Spindle Washer 300283 32 Spindle Nut 300281
32 Spindle Nut 300281 33 Cotter Pin, 5/32 x 1-3/4 300282
33 Cotter Pin, 5/32 x 1-3/4 300282 34 Dust Cap 300036
34 Dust Cap 300555 53 Lug Bolt, 1/2" 300037

2                


